MONTECITC SANITARY DISTRICT

MONTECITO SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NQO. R3-2006-0084

NPDES NO. CA0047899

Attachment F — Fact Sheet - Table of Contents

ATAChMENT F — FacCt SNEEL....... ettt sttt e e e e e e e e ee e e aaeeeens o rrnreeanreeraeneaes -3

I.  Permit Information..................... et eE et re e r e n R et e e b et e e et R e ateee s b et e s ananeeeanranneeeesnns F-3
II.  Facility DesCriplion .......ccoo i eae e ee e e e e e e F-4
A. Description of Wastewater Treatment or Controls..........cccecovveeiieieeeicecc e, F-4
B. Discharge Points and Receiving Waters ..............cccooccccniiine e F-5
C. Summary of Existing Requirements and Self-Monitoring reportdata...................... F-5
D. Complainte SUMMEIY .......cuiviiiiiieiiere et ee et e s a b ereb e e renre e e e e esie s ennreaaens F-4
E. Planned Changes. ...ttt e e e e nae e F-7
lll.  Applicable Plans, Policies, and Regulations .............cccciriiii e F-7
A, Legal AUTNOTMIHIES... ... et er s eee e s e e e ae s e ae s e s rane e e neeeaeaaanns F-7
B. California Environmental Quality Act (CEQA)......ccoi v, e F-5
C. State and Federal Regulations, Policies, and Plans................ et reeere e ranes F-6
D. Other Plans, Policies, and Regulations .............ccoovviiiiiviiviiicieii e, F-7
IV. Rationale For Effluent Limitations and Discharge Specifications ..........cccccceevvvevinneennne, F-8
A. Discharge Prohibitions............ et et eeeteeeny— e aeaeeee e e tae i te e e ietann e eetanan e saerenns F-11
B. Technology-Based Effluent Limitations ......................... e re e v F-11
1. Scope and AULhOMIEY ........ooooi e e F-11
2. Applicable Technology-Based Effluent Limitations......... e teeeeenaeinnaeeneeranrreearaananaen F-8
C. Water Quality-Based Effluent Limitations (WQBELS) .........ccoooieiii e F-10
1. Scope and AUBNOTIEY ... e F-10
2. Applicable Beneficial Uses and Water Quality Criteria and Objectives .................. F-14
3. Determining the Need for WQBELS......c.c.oocvi i et e F-14
4. WQBEL CalCUlations .........cooiiiiiiieer e rceiie e e rernr e ree s e ae s e e et e smmr e F-11
5. Whole Effluent Toxicity (WET)....covvrmvrimenmeriiirrininneccinnae e eeeeeeaereeeaee e aeeaerarnas F-22
6. Total Coliform Effluent LIMItations .......cocviiriricc s F-17
D. Final Effluent LIMitations ... e e F-24
1. Satisfaction of Anti-backsliding Requirements............cccccovirreinninn. F-20
2. Satisfaction of Antidegradation PONCY .....ooo oo, F-20
3. Stringency of Requirements for Individual Pollutants .................... merereeae e F-20
V. Rationale for Receiving Water Limitations .........ccccovciiiiniciiiinrnens F-32
A, SUACE WALET ...t s e e e F-32
VI. Rationale for Monitoring and Reportlng Requirements ........... rieeeereresreerenerennrenrnnranrante F-32
A, Influent MONITOTING ...t s F-33
B. Effluent MOontoring ... s e F-33
- C. Whole Effluent Toxicity Testing Requirements..........c.cciiiviivinieeneas F-35
D. Receiving Water Monitoring ........coceceeciincnincinniinninccninnn, TR SO F-36
E. Other Monitoring RequIrements ... e F-37
VIil. Rationale for Provisions ........ e eeeetretereersessresssessrssssssssesssssseseeseeesenruseeeereerneaeseetrennrnnsnnness F-37
A, Standard ProviSIONns ... i e sssses s seanns F-37
B. SpPecial ProVISIONS ........ccieiiiiiiiiiiivirercrcrsrieetenessesessssesssssaesaseseaserannansnssnns nreensssense F-38
1. Special Provisions for Municipal Facilities (POTWS Only).......cccooecieviccnicroniunecinn F-38
2. REOPENET PrOVISIONS .....ciiiciicriiiereerenrn e e sesscntesas s saer e e n e s es s s ssansansnanssens F-29
3. Best Management Practices and Poliution Prevention...............ccoeciviniininnneiinninns F-29
VIIL. Public Participation...........coiiiiecicrnc et e F-39
A. Noftification of Interested Parties...........coooiriinceinnnnis ererrrereerestsraeraesaarbansesany F-39
B. Written COMMENES........cccevvervrmicrrccneninmes e cnesenns eerrreeerereneeaneesassnans F-40
Attachment F — Fact Sheet - Item No. 10 Attachment No. F-1 F_4q

Dec. I, 2006 Meeting
Montecito Sanitary District




MONTECITO SANITARY DISTRICT

MONTECITO SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NQ. R3-2006-0084

NPDES NO. CA0047899
C. Public HEaMNG ........ccocoieiiiviiiininc e e F-31
D. Waste Discharge Requnrements Petitions ..., F-32
E. Information and Copying ..ot e F-32
G. Additional INformation............cvceermrreinrecincinrie e e e e sessre e eena e eeaeas F-32

Attachment F — Fact Sheet | | F2




MONTECITO SANITARY DISTRICT '
MONTECITO SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R3-2006-0084

NPDES NO. CA0047899

ATTACHMENT F — FACT SHEET : ‘ '

As:described in Section |l of this Order, this Fact Sheet includes the legal requirements and
technical rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range
of discharge requirements for Dischargers in California. Only those sections or subsections
of this Order that are specifically identified as “not applicable” have been determined not to
apply to this Discharger. Sections or subsections of this Order not specifically identified as
“not applicable” are fully applicable to this Discharger.

. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

WDID

342 010 7001

Discharger

Montecito Sanitary District

Name of Facility

Montecito Sanitary District Wastewater Treatment Facility

Facility Address

1042 Monte Cristo Lane

Santa Barbara, CA 93108

Santa Barbara County -

Facility Contact, Title
and Phone

Diane M. Gabriel, General Manager, (805) 969-4200

Authorized Persons to
Sign and Submit
Reports

Diane M. Gabriel, General Manager, (805) 969-4200

James A. McManus, Operations and Maintenance Manager,
(805) 969-4200 , :
Brett Walker, Laboratory and Treatment Supervisor, (805)
969-4200 :

Mailing Address

1042 Monte Cristo Lane, Santa Barbara, CA 93108

Billing Address

1042 Monte Cristo Lane, Santa Barbara, CA 93108

Type of Facility

POTW

Major or Minor Facility | Major
Threat to Water Quality |2
Complexity A -
Pretreatment Program No
Reclamation None

Requirements

Facility Permifted Flow

1.5 Million Gallons per Day (MGD)

Facility Design Flow

1.5 Million Gallons per Day (MGD)

Watershed South Coast Hydrologic Unit
Receiving Water Pacific Ocean
Receiving Water Type | Saltwater

Aftachment F — Fact Sheet




MONTECITO SANITARY DISTRICT

MONTECITO SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R3-2008-0084

NPDES NO. CAD047899

A. Montecito Sanitary District (hereinafter Discharger) is the owner and operator of the
Montecito Sanitary District Wastewater Treatment Facility (hereinafter Facility), a
Publicly Owned Treatment Works (POTW), as shown on Attachment A. The Facility
‘serves a population of approximately 10,000 persons.

For the purposes of this Order, references to the “Discharger” or “permittee” in
applicable federal and state laws, regulations, plans, or policies are held to be
equivalent to references to the Discharger herein.

B. The Facility discharges wastewater to the Pacific Ocean, a water of thé United States,
and is currently regulated by Order No. 01-116, which was adopted on December 7,
2001, and was scheduled to expire on December 6, 2006 (Order No. 01-116).

C. The Discharger filed a report of waste discharge and submitted an application for
renewal of its Waste Discharge Requirements (WDRs) and National Pollutant
Discharge Elimination System (NPDES) permit on June 2, 2005. Upon determining
that the Report of Waste Discharge/Application was incomplete, staff required
Montecito Sanitary District (District) to submit additioral information. Staff deemed the
application complete during a meeting on July 21, 2006, and in writing on July 31,
2005. Staff conducted a routine facility inspection on April 13, 2006.

Il. FACILITY DESCRIPTION

A. Description of Wastewater and Biosolids Treatment or Controls — The treatment
system consists of comminution, activated sludge, secondary sedimentation,
chlorination, and dechlorination. The design average dry weather flow rate is 1.5
MGD. The following table summarizes the Annual Average Daily Flows during the last

five years.
Table A-1. Annual Average Daily Flows
Year Average Daily | Maximum Daily | Average Peak Daily
Wet-Weather | Wet-Weather | Daily  Dry- [ Dry-Weather
Flow'? Flows'? | Weather Flow'**
| Flows'® |
2001 1.1677 1.6347 0.9862 See below®
2002 0.9760 1.3177 0.8992 _ 2.09
2003 1.0068 1.3658 0.9848 2.30
2004 0.9368 1.3118 0.8248 2.06
2005 1.2992 2.1387 0.9703 2.45

All flows reported in million gallons per day (MGD).

Wet-weather flows are from November through April.

Dry-weather flows are from May through October.

.Based on an instantanecus daily value.

Permit was adopted in December 1, 2001, December is not considered a dry-weather month;therefore,
no data was available to calculate the peak dry-weather flow.. .

B WN -

Attachment F — Fact Sheet ' _ F-4




MONTECITO SANITARY DISTRICT

MONTECITO SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R3-2006-0084

NPDES NO. CA0047899

Biosolids are managed via aerobic digestion, dewatered by belt press and composted
off-site.

B. Discharge Points and Receiving Waters — Wastewater is discharged to the Pacific
Ocean through a 1,550-foot outfall/diffuser system. The outfall (Discharge Point 001)
terminates in the Santa Barbara Channel / Pacific Ocean (34°24'48" N. Latitude, 119°
38'62" W. Longitude) in approximately 35 feet of water. The hydraulic capacity of the
outfall is 1.5 MGD. The minimum initial dilution ratio of seawater to effluent is 89:1.

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data
Effluent limitations/Discharge Specifications contained in the existing Order for
discharges from the outfall terminating in the Pacific Ocean and representative
monitoring data from the term of the previous Order are as follows:

Table C-1. Historic Effluent Limitations and Monitoring Data

_ Effluent Limitation
Paramete Units | Averag | Average | Maximu
r e Weekly | m Daily
Monthly o
BOD, 5- | mg/L 30 45 90
day |lbs/day| 375 563* 1126*
Total mg/L. 30 45 90
Non- {|bs/day | 375* 563* 1126*
Filterable
Residue
(Suspend
ed Solids
Grease mg/L 25 40 75
and Oil | |bs/day [ 313* 500* 938*
Settleable | mL/L | 1.0 1.5 3.0
Solids |
Turbidity | NTU 75 100 225
pH Within limits of 6.0 to 9.0 at all times
Acute TUa 1.5 2.0 2.5
Toxicity '

* For Flows less than 1.5 MGD, mass emission rates
shall not exceed the “Maximum Allowable Mass
Emission Rate.”

D. Compliance Summary — Central Coast Water Board records indicate the Discharger

complied with Order No. 00-001 with the exceptions shown in the following tables.
The Discharger responded appropriately to each incident.

Attachment F — Fact Sheet | F-5




MONTECITO SANITARY DISTRICT
MONTECITO SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R3-2006-0084
NPDES NO. CAD047899

Table D-1 — Effluent Violations

Reported

Staff

Date Violation Effluent Limit
Violated Value and Enforcement
Cause (if Action
known) '
1/1/2005 Total Coliform | 23 MPN per 26 MPN per Verbal
Median 100 ml 100 ml, cause
Number by large storm
event
Table D-2 - Sanitary Sewer Overflows
Date Volume Discharge to Reported Staff
(gallons) Waterbody Cause Enforcement
(Y/N) | Action
11/4/2004 1,200 N Construction | None
debris recommended
blockage
111412004 300-500 N Construction | None
‘ ' debris recommended
blockage
8/12/2004 <200 N Force Main None :
' Puncture recommended
1/12/2004 5,000 N Root and Verbal
grease
blockage
1113/2003 | 100 N Root blockage | None
recommended
9/29/2003 100-150 N Root blockage | None
- = recommended
5/20/2003 100 N Root Blockage | None
recommended
5/4/2003 900 Y Root and None
grease recomniended
blockage
4/14/2003 100-150 N Root and None
grease recommended
blockage '
4/2/2003 200 Y Root and None
grease recommended
blockage
3/18/2003 -100-150 N Root blockage | None
. ‘ recommended
1/29/2003 1,200 N Root blockage | None
recommended
12/15/2002 | 100 N Root blockage | None
Attachment F - Fact Sheet F-6




MONTECITO SANITARY DISTRICT

MONTECITO SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R3-2006-0084

NPDES NO. CA0047893

recommended
11/30/2002 | 500 N Root blockage | None
' recommended
9/26/2002 20 N Root blockage | None
recommended
6/7/2002 500 |N Root Blockage | Verbal
5/29/2002 300 N Root and None
grease recommended
blockage
5/28/2002 1,500 N Root and Verbal
' grease
blockage _
11/23/2001 | 2,500 - Y Root Blockage | Verbal

Central Coast Water Board records aiso indicate several minor reporting violations,
resulting in staff's informal verbal or written enforcement actions. The Discharger
responded appropriately by submitting the information or modifying monitoring
practices to include the data in future reports.

E. Planned Changes — The Discharger proposes no planned changes to the facility
during the next Order term that may impact the development of this Order.

lll. APPLICABLE PLANS, POLICIES, AND REGULATIONS

The requirements contained in the proposed Order are based on the requirements and
authorities described in this section. '

A. Legal Authorities

This Order is issued pursuant to section 402 of the Federal Clean Water Act (CWA)
and implementing regulations adopted by the U.S. Environmental Protection Agency
(U.S. EPA) and Chapter 5.5, Division 7 of the California Water Code (CWC). It shall
serve as 2 NPDES permit for point source discharges from this facility to surface
waters. This Order also serves as Waste Discharge Requirements (WDRs) pursuant
to Article 4, Chapter 4, Division 7 of the CWC for discharges that are not subject to
regulation under CWA section 402. :

B. California Environmental Quality Act (CEQA)

Under California Water Code section 13389, this action to adopt an NPDES permit is
‘exempt from the provisions of the CEQA, Public Resources Code sections 21000-
21177. This action regulates an existing facility and involves negligible. or no
expansion of use, and is also exempt from the provisions of the CEQA in accordance
with Section 15301, Title 14 of the California Code of Regulations.

Attachment F — Fact Sheet ' : - F-7




MONTECITO SANITARY DISTRICT ‘

MONTECITO SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R3-2006-0084

NPDES NO. CA0047899

C. State and Federal Regulations, Policies, and Plans

1.

Water Quality Control Plans. In 1994, the Central Coast Water Board adopted a
Water Quality Control Plan for the Central Coast Region (hereinafter Basin Plan)
that designates beneficial uses, establishes water quality objectives, and contains
implementation programs and policies to achieve those objectives for all waters
addressed through the plan. In addition, State Water Resources Control Board
(State Water Board) Resolution No. 88-63 requires that, with certain exceptions,
the Central Coast Water Board assign the municipal and domestic supply use to
water bodies that do not have beneficial uses listed in the Basin Plan.

The State Water Board revised and adopted the Water Quality Control Plan,
Ocean Waters of California (2005 Ocean Plan) on January 20, 2005. The 2005
Ocean Plan contains water quality objectives and other requirements governing
discharges to the Pacific Ocean. :

Beneficial uses applicable to the Pacific Ocean are as foliows:

Discharge Receiving Water - .
Point Name Basin Plan Beneficial Use(s)
001

Pacific Ocean Existing:

: | Water contact recreation (REC-1);
non-contact water recreation (REC-2);
industrial service supply (IND);
navigation (NAV);
marine habitat (MAR);
shellfish harvesting (SHELL);
commercial and sport fishing (COMM);
rare, threatened, or endangered species
(RARE);
wildlife habitat (WILD),
migration of aquatic organisms (MIGRY);
spawning, reproduction, and/or early
development (SPWN).

2. Antidegradation Policy. Section 131.12 of 40 CFR requires that State water

quality standards include an antidegradation policy consistent with the federal